Yjamato

B & 5 B = B 18
Instruction Manual

Supplement

% O UBE R R ig LV 22 >
FEED-OFF-THE-ARM MACHINE FOR FLAT SEAMING

FD-62G

( D
KEFFD-62GY 2 X ICHEWVWTTU-C-REDT This instruction manual includes the
TU-SOEZMIFAEEZH U TWED, method of installing TU-C-R and TU-S
FD-62G%7 S ZADEURWEIHZ & ShE TR to the FD-62G class.

BLTLEEW, Piease keep this book with the
instruction manual for FD-62G class
together.

\. J

% YAMATO SEWING MACHINE MFG. CO,LTD



H R/CONTENTS

1. BEAEE 1
1.1 \|AAE 1
1.1.1 E—% EHEEH(TU-C-R, TU-S) 1
112 JEE—% 4
1.2 ~RIV R AN—DED 3375 6
1.3 vyoQrAay 6

1. Installation 1
1.1 Installation 7
1.1.1 Motor table top type (TU-G-R, TU-S) 7
1.1.2 Compact type motor 10
1.2 Belt cover 12
1.3 Synchroniser 12

% % % ILLUSTRATED SPARE PARTS LIST * * %

BEDD

FWRRMELECLD., FRARRELTETIELABDET, ZORICR. FZORNBELUSHBRLEO—HH,. FRRE—
BUBWMESHHBDETOT. BSAUHSTERLLEEW, e, ZZOERICHE>TRALEHLTBDETH, F—DRD
PEBENAELPRRINTHELICEETERWI ENBDET,

Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.




1. 35

1.1.1 E—¥% LEEX(TU-C-R, TU-S)

F—JILhy MY

(V- EBHRARSTR)
¥EL 049904 . &v20

3Xp 50
S 97 __\ 360 R .
éf?& Q\b'
(av bo-niy 7 ARHERAZ Y TR)
KEd 04504, %420 I~
S [Tp]
S ~J
>
7X$9
; /
X 77
) /
A
Kl n 5
~N o
8 7{0
3pe
<
L
3B \%s,
A 2945
R
7=7n4% 1100 X550 X 40 318.5
1-1
E—IBHE (™E1-3 Q®KRUVE1-4 B®)
{"‘/';) 3X® 16 Ne)
) >
. m
& Vi
. ~L7 [
g \8 V N “@ WX w 3X99
Y N o
é 9 A W& X-X
[T
" A B 3IXP 9
15 205 .
235 A7
%2 3X9 16
RE 40mm 3x$ 30
_WE Y-Y
1-2 ~SPEEAB,C.DIZE— ¥ OB WEHAEZ S L T E vy,

1 FD-62G



1. fEET7E
-

BAMTT
TU-C-R(Z 5y FE—F)DIHE

1-3%22ZICTEOFIETHAETET,

1. UR—BRA RN T, F—7 VOO THEICED 1) 3,
2. E—FQiz v FihA4 — VEEBZE D 1) %,

3. E—7Q%E—YHFEIZHY 17 5(C),

4. D% 57 —7 VO (i) %,

5.E2 57— 7 VO () 3,

6. EICFZHY 7 35,

7. E— QI L A—HHWED. L A—(L)EDMBEIZED) i) 5,

8. By FevERO®FEWMY I}, €y Fe(BRODEIZHAETT S,
9. ¥y r=vE@D2HHMF. v b=V EDOEXZHET 5,

X 1-3

FD-62G 2



1. EATE

B2 A5
TU-S(Y—E—¥7)Di5E

X1-4%2Z I TRROFETHALTTLEE N,
LEEER v 7 ABUHROZ 3 > v F— 7 V@D FHEICED 417 %,
2. 5Ky 7 RQFED 1) 5,
B.E—IDINY R4 —IVEHRAZED £+ 3,
3. E—¥ D% € — FEFEGIED 1) % (B).

4. CRF—7NIZED (1T 3,

5. D% 5 — 7 VIZED 1T 3,

6. EZDIZHD 1) 5,
7.2ovraFA4F® IO S—YICHD AT B,
87— I NDO®%EHT %,

X 1-4

3 FD-62G



1.EMTTE

1.1.2 NEE—%

F—TILAY K

{(Lr-ERMAAXSTR)

KT N4504,8920 3X9 50
S 97 . \
&
& 2
{av bo—nRy 7 ARHERXSATR) 3
: KL 1 4584,2420 R Q,\gp
Q ~J
&’
e
- A —l_ 1 | 7X¢9
o ‘%
VA 7
R
[=2lTa]
g = s g%
/R %o
300
%
40 ﬁ%
A 2945
7743 1100 X 550 X 40 i 3185

1-5

FD-62G 4



1LERTE

EBAMIH

M1-6%22FIZ L CTIELLIBAMITTLEE Y,
Mz, T'SD-Y. FDL-6; OFHAEZSMBLTIEZI v,

&
AR KEEEn
- T
A

/ cm:t\_"t\_‘\_‘\_’\_
[s]

%

IE‘E

IRy

N

\\@@

\.

@

X 1-6

FD-62G
b5



1.EMTE

1.2 NIV S ANR—DOEDFTE

NS i
ANEE
FHBEIE & BRI DEZAHBILEDH, RILEAIN—
[ d IO ITTLIEZW,

L&t (TU-C-R, TU-S)

(1) RV b H8—(FXD%Z A b A - EFEROIC L+ Q@
THD RT3, (K1-7)

2) L b AAN—(F)D% I ¥ VBB IIERPOTEET 5.
(X 1-8)

(3) NV + AN—(L)®%E AN b A A—(T)DIZ kR P ODAH
THLY 1) 3, (K1-8, 1-9)

X1-8

1.3>>»78F714Y

F—RE—FVIIRABLTWB Y v 7 a4 FORMFEIZRD
EBHTT,

TEEHK(TU-S)

(D RV EAINR—DERPORTT v v @EIY 445,

(2) K¥ > a FHRAHRO%Z R+ =)D IER @R
7 v ¥y @THD {15,

@)YvvrurA4¥E I sy 7 —VIBYMIT. X¥vat
AR CEIES 5.

X1-9

X1-10

FD-62G 6




1. Installation

1.1 Installation

1.1.1 Motor table top type(TU-C-R, TU-S)

Table cutting diagram

(for lever holder with wood screws
from the back)

4 holes @ 4 depth 20

e 97 __\ 360 &2 .
&ZN LS
3V
(for control box support with wood
screws from the back) I~
() LN
4 holes ® 4 depth 20 S
&
7X99
& ) —
7
S0
iR
o
S 5
% 7{0
300
A
35|_B
Fig. 1-1 A 2945
D
Table dimensions: 1200 X 600 X 40 318.5
Motor support (lower) (Figl-3 ® and®, Figl-4 ®and ®)
{.,l/—p 3IX@ 16 Nej
4 :
ol & s il = 3%6 9
n| — NP o ; _
-— r Y _‘;(é\ W Section X - X
~IL~s Ta)
N, . [\
LN
15 205
Y
235 A7
N 1
E 3%0 16
m
Thickness of board: 40 mm 3X@ 30 Section Y =Y

Big. 1-9 For dimensions of A, B, C, D refer to the instruction manual for the motor.
ig. 1-

7 FD-62G



1.Installatioin

Installing TU-C-R(Clutch motor)

See Fig.1-3 to assemble the machine according to the following steps:

. Install assembled lever relation (A) on the bottom of machine table D .

. Install the handwheel relation (B) onto the motor @ .

. Install the motor @ onto the motor support @ .(C)

. Install the (D) onto the machine table D .

. Install the (E) onto the machine table D .

. Install the (F) onto the (E).

. Install the lever plate @ and lever(upper)® onto the motor @ .

. Install the pitman(long)® as shown in the figure. Then, adjust the length of pitman(longe)® .

O 0 N O U1 W W DN

. Install the pitman(long)® as shown in the figure. Then, adjust the length of pitman(longe)@ .

Fig. 1-3

FD-62G 8



1.Installation
|

Installing TU-S(Servomotor)

See Fig.1-4 to assemble the machine according to the following steps:

. Install the control box support @ on the bottom of the machine table @ .
. Install the control box @) on the control box support @ .

. Install the handwheel relation (A) onto the motor @ .

. Install the motor @ onto the motor support ® . (B)

. Install the (C) onto the machine table @ .

. Install the (D) onto the machine table @ .

. Install the (E) onto the (D).

. Install the synchroniser ® on the pulley of sewing machine.

. Connect the motor @ and the control box @ with the extension cords @D® .

O 00 3 & O = W N =

FD-62G
9



1.Installation

1.1.2 Compact type motor

Table cutting diagram

(for lever holder with wood screws

from the back)
4 holes ® 4 depth 20
A Y o
o Q \b’
Y )
o
(for control box support with wood
screws from the back) ~
(w) [Tp]
4 holes @ 4 depth 20 o/ D
RS
X9
6.\‘ 7\
N
m
o
A
Kl
(3] o~
o
M
300
%
35 <
A 2945
Operator 3185

Table dimensions: 1100 X 550 X 40

Fig. 1-5

FD-62G 10



1.Installation

Installing
Set the motor correctly, referring to Fig. 1-6.
Refer to [SD-Y. FDL-6] Insutruction about Installing of detail.

]

I

i

|
@
@
=

Fig. 1-6

11 FD-62G



1.Installation

1.2 Belt cover

A\ CAUTION

Be sure to install belt cover to prevent you from injuring
and a material from being caught by the belt.

Table top type (TU-C-R, TU-S)

(1) Set the belt cover(lower)D on the belt cover bracket @
with the screws @ . (Fig. 1-7)

(2) Fix the belt cover(lower)D on the sewing machine
supporting block with the screw @ . (Fig. 1-8)

(3) Set the belt cover(upper)® on the belt cover(lower)D with
four screws ®@ . (Fig. 1-8 and Fig. 1-9)

Fig.1-8

1.3 Synchroniser

Set the synchroniser included a servomotor as follows.

Table top type (TU-S):

(1) Remove the screw ® and washer @ .

(2) Set the positioning plate @ on the belt cover(lower)
D with the screw & and washer @ .

(3) Set the synchroniser on the machine pulley and fix it
with the positioning plate @ .

Fig.1-9

FD-62G

12



ILLUSTRATED
SPARE PARTS LIST

FD-62G
(Supplement)



SET STYLE TU-C-R(1)




SET STYLE TU-C-R EXCLUSIVE PARTS(1)
B e

TU-C-RER& M (1)

1

Ref.No Parts No. Description m B Amt. Req
1 3021260 Sewing Machine Supporting Block Ty vRE 1
2 004215 Screw(3/8-16 X 45) =87 2
3 3021261 Belt Cover Bracket ARV N ANR—BUEIR 1
4 009897 Screw(M6-1 X 12) xRy 2
5 3021262 Belt Cover Adjusting Plate AL b BR—AER 1
6 110017 Screw(M5-0.8 X 8) Jla= a7 2
7 000669 Washer A 9
8 009973 Screw(M5-0.8 X 10) IRy 7
9 3021235 Belt Cover(Lower) )L S F3I—(TF) 1

10 3021232 Belt Cover(Upper) IV N HI— (k) 1
11 3021234 Belt Cover(Upper) Lid NIk AR—(L)E 1
12 110012 Screw(M4-0.7 X 5) Fxry 4
13 3021233 Belt Cover({Lower) Lid RIS AINR—(P)E 1
14 3021265 Presser Foot Connecting Lever BIHsEREL/— 1
15 004440 Screw(11/64-40 X 8.3) Exy 1
16 0037912 Chain pi=| 1
17 3021263 Supporting Block Cushion mEBIvay 1
18 190106 Bolt(M8-1.25 x 90) ALK 4
19 000429 Washer A A 8
20 000016 Nut Fw bk 8
21 9611077 Pitman(Long) Ev hYV(RE) 1

FD-62G



2

SET STYLE TU-C-R(2)

FD-62G



SET STYLE TU-C-R EXCLUSIVE PARTS(2)

TU-C-REA# M (2)

2

Ref.No Parts No. Description m B Amt. Req
1-1 0068934 Handwheel, C. Set(M12-1.75) N> RiR-1 =)L (#8) 1
1-2 3020006 Handwheel, C. Set(M10-1) N> R — )L (#8) 1
1-3 3020016 Handwheel, C. Set(M14-2) N RIRA )L (#E) 1
2-1 3020007 Handwheel Shaft(M12-1.75) NV RRA—)L# 1
2-2 3020008 Handwheel Shaft(M10-1) N> Rk — )L 1
2-3 3020017 Handwheel Shaft(M14-2) N R —)UER 1
3 3020009 Handwheel NV RiR1r—=IL 1
4 0038508 Screw(11/64-40 X 7.5) kxy 3
5 3021192 Lever Plate LIX—%#EBhE 1
6 009977 Screw(M6-1 x 25) It 8% 2
7 000613 Washer A 4
8 100003 Nut Fwv bk 2
9 3021191 Lever(Upper) LJX—(Lk) 1

10 000498 Washer Ty 1
11 000054 Nut ;v 2
12 9611077 Pitman(Long) v kI UER) 1
13 3021193 Lever Holder LX—& 1
14 006920 Wood Screw(® 5.8 x 32) RxY 4
15 0032784 Lever Pin LR—E> 1
16 3021194 Lever(Lower) LIX—(TF) 1
17 110022 Screw(M3-05 % 10) xRy 1
18 000016 Nut PV AN 9
19 000676 Spring Washer ATV T T 6
20 300019 Washer Ty 3
21 9603084 Motor Support E—FBfE 2
22 3021264 Motor Support Cushion E—IWfEIvIay 1
23 9603083 Machine Table F—~7 1
24 000070 Hanging Nut alFy i 6
25 009858 Bolt(M8-1.25 x 75) AL~ 3
26 190058 Bolt(M8-1.25 x 150) Ik 3
27 000429 Washer Ty 3

FD-62G



SET STYLE TU-S

X
3 a
<
\
f
Iy '
L3N 1
oAt
vy
. '
N '
N
* )
N >
N o
- Ay
.
e Ay Ay
.
N N
A N
A N
N Ay
N Ay
A ~
N N
w14
- N
e N
- .
.
\
5 .
e
I
@ 1
\ S
\
A
\

(F’(;/
g
é

FD-62G



SET STYLE TU-S EXCLUSIVE PARTS
e e

TU-S E A m

3

RefNo Parts No. Description m % Amt. Req
1 3021260 Sewing Machine Supporting Block TyvEtE 1
2 004215 Screw(3/8-16 x 45) ji2=$7 2
3 3021261 Belt Cover Bracket AR b =BT 1
4 009897 Screw(M6-1 X 12) xRy 2
5 3021262 Belt Cover Adjusting Plate ~RIL b ANR—ERETR 1
6 110017 Screw(M5-0.8 x 8) jl=87) 2
7 000669 Washer A2 10
8 009973 Screw(M5-0.8 X 10) xRy 8
9 3021235 Belt Cover(Lower) W RFI—(TF) 1

10 3021232 Belt Cover(Upper) AL~ AIR— (L) 1
11 3021073 Position Plate RIER AR 1
12 3021234 Belt Cover(Upper) Lid NIV ANR—(L)E 1
13 110012 Screw(M4-0.7 X 5) IExy 4
14 3021265 Presser Foot Connecting Lever BT EL /N — 1
15 004440 Screw(11/64-40 x 8.3) Fxy 1
16 0037912 Chain #H 1
17 3021263 Supporting Block Cushion REBIvav 1
18 190106 Bolt(M8-1.25 x 90) Lk 4
19 00042S Washer A 11
20 000016 Nut Fvhk 17
21 3021071 Control Box Support(Front) HIAR v o ZEEAR () 1
22 3021072 Control Box Support(Rear) HHEAR w o ZEIR () 1
23 006905 Wood Screw(¢ 5.1 x 20) ARY 4
24 @ ————- Cable g—7 1
25 @ ————- Cable g—=7I 1
26 000676 Spring Washer APV T Ty 6
27 300019 Washer A 3
28 9603084 Motor Support T E 2
29 3021264 Motor Support Cushion E-IMEIvaY 1
30 9603083 Machine Table F—7I 1
31 000070 Hanging Nut mUYFv bk 6
32 009858 Bolt(M8-1.25 X 75} ALk 3
33 190058 Bolt(M8-1.25 x 150) ALk 3
34 3020016 Handwheel, C. Set(M10) I\ Rk —)L(f8) 1
35 3020008 Handwheel Shaft(M10) I\ Rk —ILEH 1
36 3020008 Handwheel A i et V) 1
37 009508 Screw(11/64-40 X 7.5) xRy 3
38 005624 Screw(M4-0.7 X 10) IRy 4
39 3021233 Belt Cover{Lower) Lid NIV ANR—(TE 1

Note: When ordering the Ref. No. 24 and Ref. No. 25 of the cable, please inquire the the maker of the

() Ref. No.24, 2507 — 7 V% ZEXDEIZ. THEHOE—Z DX —AIZBRAVELE (I,

motor.

FD-62G



jamato

VYIRS VEERNE
YAMATO SEWING MACHINE MFG. £0,LTD.

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-5627 FAX :81-6-6364-7185

T530-0047 RKEFEXEAXRH4ITHIEFIZS
TEL(06)6364-5621(f) FAX(06)6364-7185

P/N 9730211 (P/l/ B)

No.1-1 Edited in 2009.10
(FD-62G) Printed in Japan 2009.10.150 Q)



	目次
	[P1]   1. 据付方法
	[P1]   1.1 据付方法
	[P1]   1.1.1 モータ上載せ式(TU-C-R, TU-S)
	[P4]   1.1.2 小型モータ

	[P6]   1.2 ベルトカバーの取り付け方
	[P6]   1.3 シンクロナイザ


	CONTENTS
	[P7]   1.1 Installation
	[P7]   1.1.1 Motor table top type(TU-C-R, TU-S)
	[P10] 1.1.2 Compact type motor

	[P12] 1.2 Belt cover
	[P12] 1.3 Synchroniser
	ILLUSTRATED SPARE PARTS LIST





